OSA SOP

cake



1Y/ LT L= R 6
L ISR T =T 01 0] TR 14
Pre-asSemMDIY, BAEEIY LOCK .........o ettt ettt e bt b e b s bt st e s e s e ae e st e bt eh e bt e b e e e e s et e e e ea e eh e eb e e b e b ee e s e s eae e st es e e bt eb e e bt st e s et enseneeneebenaeenenee 15
Pre-assembly, SEEEIING IOCK ...........c.oo ettt b et bt b e bt h b bt h e b e s et e a e e b e st e b et e b et e b et b et e st b e st e b e st e b e st et et e b et eb et ebe s ebenenes 17
Pre-@SSEIMIDIY, DISPIAY ........ooiiiiiiiieee ettt sttt ettt h et e bt s be st et et ea e e st e st es e e b e sh e et e s en e eneen e e st eh e e b e a4 e oA e s e n e e At e At e Rt e bt e R e R e nE e A e Rt e Rt e R e e Rt e bt e R e e be b e b et e st e st eneebeebenbeee 19
Pre-assembly, FrONt EUMNSIGNAI EU ...ttt b bt aeh e bt b et b et bt h e e e b e b e e b e b bt s b e e b et b e e b et b e e b e e b nenes 21
Pre-assembly, FrONE EUMNSIGNAI US ..ottt b et e bt a et e bt b e st e b et b et b e b e b s b e e e b e b et s b e e b et e b et e b et b e s e b e e b e nens 23
Pre-assembly, REATTIGNE.........c.ooo ettt bttt b et bt e bt h et b et e b s e bt e e e a e b e s e b e a e e b e At e b e st e b et eh et eb et e st b en e e b e st e b e st et eae e b et eb et ebe st ene s ens 25
Pre-assembly, REAT FENAEI SEAGE ...ttt ettt b et b et e bt h et e b et e bt s e st e e ea e e b e s e e b e st e b e a e e b e s e e b e ot eh e b eb et e bt s en e e b e st e b ent et ent e b et eb et eb et bt s ens 27
Pre-assembly, REAr FENAEIr COMPIELE ............oo ittt sttt sttt et e te et e et e sbe st et et eate st e st ebeeb e et e st ensenee st eneeseebeebeebeebe s e st eneeseeseebeebeebesbe s enseneeneeneesentenaenes 29
Pre-assembly, HEAAIIGNL.............co ettt b et b et b e e bbb e e a e e bR b e st e b e e b e b e b e s e bt s bt bbb st s b e e b et b et e b et b e s e b e e bt e 31
L R =T 0] 0] /0 1Y/ o o T U 33
e XY=ty a0 NV o F= T g o | =] o T T OSSR 37
L Rty a] o] Y T T OSSR 39
Pre-assembly, Triple clamp FIEX/RANGE MOAEIS ............ooo ittt h bt b s bt st e bt e e st e bt eh e e b e b e st e s et ea s es e es e eb e e bt ebe st e s et e st enteneebenbeeneee 41
Pre-assembly, Triple Clamp PIUS MIOAEIS..............oooo oottt e st e et e et et e steese e tesaeensa st e eseenseaseeseenseassanseeseensesseeseenseaseeneanseaneasseaeensesseeneanseseeensansenseanes 43
Pre-assembBly, FIONE WREEN ........... ...ttt ettt et e st et e s testeeateeteeseesseeaeense st ensanseeseenseaseeseenseaseeseenseaseanseeseenseaseesaenseaseensanseeseanse st enseseeeneenseseeensansenreenes 45
Pre-asSemMbDly, REAI WIREEI .............. ettt sttt e et e st et e et e sb e st e s e st eneene e s e es e e s e et e et ensene e st enees e ebeeReebe et e s enteneene e st ebeeseabesbesensenseneeneesentenaees 46
Pre-ass@mMDIly, SIAESEANA ...ttt h e bt h et e st e st e b et et e st eb et e b e e eh et e bt s eh e e e eh e e b e R e e b e s e e b e A e e b e A e e b e s eh e s eb e b e st b en e e b e st e b e st e b en e e b et eb et ebe e ene e enn 48
o SR T =T 0 0] o] AV (=T o 1 = 1 I = T Lo QYA Lo o Iy 3 Lo T L= ) SR 50
Pre-assembly, CBS(EU PIUS MIOAEIS) ............oi ittt ettt et e st e st et e s teeae e tesaeesaesseassentesseessasseassanseaseessanseassanseaseass et e eseenseaseensanseassasseaseensesseeneanseseeensansenrnenes 52

Pre-assembly, DCDC IMIOAUIE...........c.oo ettt h bt h et s et e st e b et et ea e e b e st e b et eh e eseh e s e s e e e ea e e b e s e e Ao s e e b e A e e hea e e b e a e eh et eb e et es e b en e e b es e eben e et eneebenteb et ebe st eneeenn 54



............................................................................................................................................................................................................................................................................. 56
SEEP 1, BEAMNGS @NA TAYETS ...ttt bt e et a st h e b st e st e bt e bt bt e b e e e bt e e b e b e bt ea e b e s e E e st e b e st e b e st e b e e eh e s eh et e bt b e bt ee e bt e b en e et et b ettt b e 57
Step 2, SKIidPIate Drackels @nd DOMN.........c..oo ettt sttt st sttt s st e bt e bt sh e sb e st et e st e st en e e st e bt e b e e b e eE e b e nten e en e e st ebe e b e ebe st e be st et enteneeneeseebenbeten 59
Step 2.1, Skidplate brackets and hOrNIWOIK MOAEIS) ...........c.o ittt b e bbbt b e e e st e ae e bt e bt e b e se e b et e s e s e st eseeseebeneeanen 61
SEEP 3, BAEEIY QUIAES.........ooniiiiieetet ettt a e a e bt s bt st e s et et e st e st eh e eh e e bt e h e e b e e et eaeea e es e eh e eh e eh e b e e e s e m b e a e ea e es e eh e e bt e b e e e s en e ea e ea e e bt eb e eh e eb e ne e s et et et eneene e bt e benrenen 63
SEEP 4, LOCKS ...t h e h et b et b et s e bt e h e bt e bt e 4o s e e e a s e st e st eh e h e e bt e Rt AR e R e e e Rt e Rt eR e e R e eh e eR e AR e E e R e R e R e eR e eh e eh e Rt AR e Ao R oA e et e R e e Rt eh e e Rt e bt nh e R e e e s et e n e e st heebenrenen 65
Y =T o T T 1Y/ (o] o o ] S OO O PPOO PP PP PPPOUPPPPRPO 67
REAI @NA CBS BraKe.........c..ooiiii et h e bbbt h et h et e st e b e st e b e st e b et e b s e b€ e e bt b es e e e ea e e b e s e e b e et e b e aeeh e st e b e ot eh et eb et eh et eh e e b es e e b ene e b en b e b et eb et eb et b e ens 69
Step 6, CONETOIEr @Nd CONETOIIET DOX........c.ooiiie e bbbttt et a st e bt e bt s bt e bt e s et e st es e eh e eh e e b e e bt et et em e ea s en e eaeeb e e st eb e st e s et et ent e st eneeneebeneenen 71
Step 7, SNOCK @NA SWINGAIN........c.ooiiiiiii ettt ettt b et bt b e e b e s e b e e e bt s e b e b e a e e bR e e b e st e b et e b et e b e e eb e s b e d bt b bt sa bt e b bt sb et b et et et e b e e 73
Step 8, Triple clamPp(FIEX/RANGE MIOAEIS) ..........cooiiiiiiiie ettt b et bt b et bt e bt e bt et eh et e st e b e st e b e st e b et e b e e eh et eh et e bt b e bt nb e st et es e nb et e b et et et en et ne 75
Y <o B T I ] o] (=l ol = T a T o d [V oo (=] £ OSSO 77
Step 9, Fork and handlebar(FIEX/RANGE MIOAEIS) ...........coo ittt bttt b et h et h et h e b st b e st e b e st e b e st e b e e eh e e eh et e b et eb e st e st et ene st e st e b et st et ebennee 79
Y =70 JU° 0 2o T ol Q= Ta Yo I o F= T o | 1= o 2= T od (VR0 3 o o =] K= LTSS 82
Y = 1 o o 1T PPN 85
1Y <Y o T R =T 1= OSSR 86
Y =T o B oo T LYY V=T OSSPSR 88
1Y = o T T YLV = TS 90
Y = o T o = T =T RSP PPPPPPO 92
Y =] o I Y o = T g T oo [ (= of o] o O RS PPPPO 98
SEEP 5, CIAIMIPS ...ttt ettt h et h et h et h et e st eh e st e b e st e h e st eh e s e e b et eh e e eh e e eh e s eh e e eh e s es e eE e s e e b ea e eE e st e b e s e ehea e e b eaEeheaseh e e eh e e eh e b eh e b e s e eheh e e R e n e eEea e e b e e e b et e b et b et e be et ehentenn 104
1Y = 1 { o 3 1 F OO OSSP PO PP STSOPRPRPRPO 107

1Y 1= o T I 8T SO RSRP 108



Step 2, HEAAIIGNE @NA S@AL ...t e et bbb e b et b et b e b e e b e s b e e bbbt b e bbbt b et b e e b s 110

SEEP 3, SHA@SEANA.......c.ooeie ettt ettt et h e h e bt s bt st et et et e st eh e eh e e bt e bt s H e s e s et ea e ea e e s e e s e e b€ a8 e84t e s e Rt en e e R e e R e e b€ e Rt R e R et e R e e R e e R e eh e e Rt ekt e bt ne e R et et et ene e bt e neebenren 112
Step 3.1, Central-sStanNdIWOTK MIOAEIS)............o.o ettt ettt ea e bt e bt e bt st e s b et e st en e ene e st e st eb e eaeebesbe s entenees e eseebe et e ebeseebe e enteneeneebessesbesten 114
Y =T o T o Yo 14 T OO 116
SEEP 5, MOUEOT COVEE @NA BAEEETY .......c.ooiiiiiiieieetect ettt sttt ettt b e bt h e s bt s h et e e e e e st e st e s e e bt e bt e e e a8 e e e a s emeese e s e eh e eb e e b e e s e b et e s e eates b eseeb e eb e e bt ne e s e b ensenteneeseeseebeneens 118
Step 5, CRAINIWWOIK MIOAEIS) .........oeiie ettt ettt he bt h e e bt s h et et et e st e st e st e bt e bt ee a8 e e et e aees e e s e e st e bt e s e e b e b e s e s e ae e st eheebeeb e e b e ne e b et enteneeneesenaeabeneens 119
SEEP 5.7, WOTK SUCKEIS ...ttt h bttt ettt e h e bt e bt e bt s a o4 e e et e s e e st e b e e bt e b€ eE e 8 e e e a s e a e ea e ea e eh e eb e ee e b e e b e s em e e st es e es e ebeeb e e b e se e s e s enseneeneesenaenneneens 120
SEICKEIS ...ttt bttt s st e bt e bt e bt e eh et e st e b e s e et e st e b es e eh e ot eh e ot e b e e eh e e e b et eh e eEeh e e Eeh e e Eea e e R e R e e E e e e h et eh e e R € e e R e R R e eE R e e R R b e R e b e e bt b et b s bt e e ene b en e nea 122
WVANING SHCKET T ...ttt h et bt h et b e bt s et es e b e s e et e st s b e st eh e e e eh et eh e e eb e s e b e s s e b e s e e b e s e e E e st e b e s e e b e a e e b et eb et e b et eb e s e bt et ehe b e st et e st eb et et et eb et ene 123
WANING SUCKET 2 ...t b et b e bt h e b st h e b st b et e b et e bt e b e e e bt s e b e e e bt d e e e e a s b et e b et e b et e b e e b e e e b et b e s e bt b e bt e b bt bt eb et e bt et et e b e ne 124
WANING SUCKET 3 ...t h et b e bt h e b st s e e b st bt e b et e bt e b et ekt s b e s b s st e d bt b e st e b e e b e e e b et e b et e bt e b e s e bt b e bt e b bt bt eb et eb et et et e b e e 125
WVANING SUCKEIS 4 ...ttt h et bt h et h et h et s et es e b e st e b e st e b e st e b e st e b et eh e e e b4 s eh e s e st e b eh e b e s e e b e st e b e st e b e a e eh et e b et e b et eh e b e bt et eh e b es e st e st e b ene et et eb et ene 126
SWINGATM SEAEUEOTY TADEI ...t h bbbt s et st b st e st e b e s e e b e et e b e st e b et e bt e e s e e eh et e b e b e st ebes e e b en e et et e b et eb et e b et eb et ebe st ebe s enes 127
Y & LU oYV I T Y= A I OO RSRSRTSRRTSN 131
1Y = 1 U] o TV =T o = R o L O SEPTSR 132

7 =Y 0] 0 V0 Lo o =TSP RP 133



This SOP is an instruction step by step, how to assemble a OSA lite and a OSA Plus.

All tools should be calibrated according to applicable ISO standard.

The manual is divided in different steps, Pre-assemblies and 3 stations. Each step has a drawing and pictures for extra info. All the new
parts for the specific station have the color yellow (mechanical parts) or Orange (electrical parts). Some parts differ between the models.
Always read the text.



Page 6, Rev 4.2

Models

Model

EU model SKU
US model SKU
Frame

Front Fender
Rear Fender
Motor Cover
Grips
Swingarm
Controller box
Rear Brake
Front Brake
CBS brake
Triple clamp
Front fork
Seat

Front Wheel
Rear Wheel
Tires

Front Turnsignal

Rear Turnsignal
Max Power
Ride Mode 1
Ride Mode 2
Ride Mode 3
Ride Mode C
Stand
Software
Battery

OSA Flex

CB6005

CB6007

Grey

Grey

Grey

Grey

white

Grey

Flux 1000

Hongfu handbrake
Hongfu handbrake

Singel

RB 490

white

14 inch black
14 inch black
14 inch Town and trail
EU, US

EU, US

4 KW

30 Kph/18Mph
45 Kph/28Mph
45 Kph/28Mph
Custom
Sidestand

Flex

Regular



Page 7, Rev 4.2

Model

EU model SKU
US model SKU
Frame

Front Fender
Rear Fender
Motor Cover
Grips
Swingarm
Controller box
Rear Brake
Front Brake
CBS brake
Triple clamp
Front fork
Seat

Front Wheel
Rear Wheel
IES

Front Turnsignal

Rear Turnsignal
Max Power
Ride Mode 1
Ride Mode 2
Ride Mode 3
Ride Mode C
Stand

Software
Battery

OSA Range

CB6017

CB6018

Grey

Grey

Grey

Grey

white

Grey

Flux 1000

Hongfu handbrake
Hongfu handbrake

Singel

RB 490

white

14 inch black

14 inch black

14 inch Town and trail
EU, US

EU, US

1.5 KW

25 Kph/15.5Mph
25 Kph/15.5Mph
25 Kph/15.5Mph
Custom
Sidestand

Range

Regular



Page 8, Rev 4.2

Model

EU model SKU
US model SKU
Frame

Front Fender
Rear Fender
Motor Cover
Grips
Swingarm
Controller box
Rear Brake
Front Brake
CBS brake
Triple clamp
Fron fork
Seat

Front Wheel
Rear Wheel
ES

Front Turnsignal

Rear Turnsignal
Max Power
Ride Mode 1
Ride Mode 2
Ride Mode 3
Ride Mode C
Stand
Software
Battery

OSA Plus

CB6001

CB6003

Grey

Grey

Grey

Grey

White

Grey

Flux 1500

Hongfu handbrake
Hongfu handbrake
EU version Hongfu
Double

RB 660

White

14 inch Silver

14 inch Silver

14 inch Town and trail

EU, US

EU, US

10 KW

45 Kph/28Mph
70 Kph/44Mph
120 Kph/74Mph
Custom
Sidestand

Plus

Large


















Page 14, Rev 4.2

Pre-assemblies



Page 15, Rev 4.2

Pre-assembly, Battery Lock

Battery lock cover - MC0O407

Remove the blue plastic

Loctite 243
Screw MFT M6x10 - MSO037 2pcs TONm

Steering and battery lock - MS0194

Bracket battery lock - MC0379







Page 17, Rev 4.2

Pre-assembly, Steering lock

Bracket steering lock - MCO359

Steering and battery lock - MS0194

Loctite 243
Screw MFT Mé6x10 - MSO037 2pcs 5Nm

Remove the blue plastic






Page 19, Rev 4.2

Pre-assembly, Display

Display assy - MC0294

Stem upper Osa - MC0288

Loctite 243

Screw MRT M4x10 - MS0020 2pcs 2Nm A







Page 21, Rev 4.2

Pre-assembly, Front turnsignal EU

Turnsignal-EU-0sa - MS0187 2pcs
Rubber hose - MCO0O577

Bracket front turnsignal Osa - MC0349

EU version

Ziptie 4x200 - MS0075

Nut turnsignal M8 - MCO0390 2pcs

Loctite 243




Page 22, Rev 4.2




Page 23, Rev 4.2

Pre-assembly, Front turnsignal US

Be sure that the turn signals
are pointing forwards

Ziptie 4x200 - MS0075

US version

Rubber hose — MC00557 Nut turnsignal M8 - MC00390 2pcs

Loctite 243

Loctite 243

Cake Turnsignal — ELO0O050 2pcs

Bracket front turnsignal USA OSA V.2 — MC01043




Page 24, Rev 4.2




Page 25, Rev 4.2

Pre-assembly, Rearlight

Turnsignals needs to be straight

Silicone rear Osa — MS0345

Screw MFT M5x25 - MS0208 2pcs 5Nm Loctite 243

Bracket rear light OSA — MC0329

Rubber hose - MC00577

Gy

—
.. e ' —= = Rearlight KALK - MS0098
- S~

By
N

Ry
RE

NUT nylock LM6M A4 M5 — MS0152 3pcs

Turnsignal-EU-Osa - MS0187 2pcs EU
Cake Turnsignal = ELO0050 2pcs US

Bracket rear turnsignal OSA M8 — MC0391

Nut turnsignal M8 - MC00390 2pcs Loctite 243 Reflector rear kalk red = MS0102



b, ©

A

Torx 20
Torx 25
Wrench 8
Torque tool

Attach a tape on the left beam.
This will help when the harness
will be connected, be sure that the
turnsignals are pointing forward
also.

Push the cables through the
bracket hole before you fasten the
screws and reflector.



Page 27, Rev 4.2

Pre-assembly, Rear fender stage 1

Fender rear Osa (grey) — MC0323-2(grey) Range, Flex, Plus

Fender rear Osa (grey) - MC0323-3(Beige) AP models

Fender Rear OSA (grey) V.2 - MC01339(Grey) Work models(New
version) dirt protector on left side!)

Reflector-side-red-US-Kalk - MSO101 2pcs

Bracket 2 rear light Osa - MC0285

Bracket license plate Osa - MC0396
Loctite 243

Loctite 243 Screw MC6S Mé6x16 - MSO008 3pcs 10N

Screw MFT Mé6x10 - MS0037 2pcs 5Nm : B
T
™ Bracket rear fender center - MC0245

Bracket rear fender left - MC0O244

£ =

¢4

Loctite 243
Screw MFT M4x16 - MS0209 6pcs 2Nm

Brake bracket rear Osa - MC0237

Bodywork Washer - MCO0O55 6pcs




Torx 20
Torx 30
Allen 5
e Torque tool




Page 29, Rev 4.2

Pre-assembly, Rear fender Complete

Pre-assembly OSA Rearlight

Loctite 243
] SCREW MRT M4X10 - MS0020 4pcs 2Nm

Pre-assembly OSA rear fender stage 1







Page 31, Rev 4.2

Pre-assembly, Headlight

Silicone-front-Kalk — MC0171

Clamp-headlight - MC00563

Headlight-Kalk — MS0096
DIN 125 RB A4 6.4x12x1.6 (M6 washer)
MS0118 2pcs

Screw MC6S Méx16 — MS0008

Hand tighten, The headlight should
not be able to move inside the

Nut nylock LM6M M6 —
MS0054 2pcs

Be sure that the headlight line is straight.

Screw-MC6S-M6X25 — MS0041 10Nm

Headliaht Cable Osa — EL0029 o
Ziptie 4x200 - MS0075

2pcs

Bracket headliaht Osa - MC0361




e Allen 5
e Wrench 10
e Torque tool

Attach the silicon after the headlight
is fasten to the bracket.

Connect the cables; Black —

Black - ) — Black,

— , Red —

Attach 2 zip ties as the picture
show.




Page 33, Rev 4.2

Pre-assembly, Motor

Motor IPM 200-33-AD0O1 IP65 - ELO028

Phase Cable Osa - ELO031

DIN 931/933 Screw M6S A4 Méx12 - MS0156 Loctite 243 1T0Nm

Washer SRKB-6.4x25x1.5 - MS0121

Belt sprocket 18T — MC0369

Sprocket 15T — MS00427 Work models



Page 34, Rev 4.2




Push the phase cables through
the silicone protection.

Attach the seal and fasten the
screws 1TO0Nm. No Loctite
Attach the plastic cover and
fasten the screws(Make sure
that the silicone seal is
pushed in).

Fasten the sprocket screw
and hold the front sprocket
with the adjustable plier(Use a
soft material to protect the
sprocket).

Mark the phase cables with
the same letters. It will help
during the controller
installation.



Page 36, Rev 4.2



Page 37, Rev 4.2

Pre-assembly, Handlebar

Grips white — MS0006
Grips black - MS0115(Work, AP)

Throttle Osa - MS0174
Grips white — MS0006
. Kill switch Osa - ELO032
Grips black - MS0115(Work, AP) Handlebar Osa - MS0171

Handlebar Osa 04 — MCO1064(Work models)

Handlebar switch - MS0103




Page 38, Rev 4.2




Page 39, Rev 4.2

Pre-assembly, Seat

Saddle front — MC0333-1(white) Range, Flex,
Plus models

Saddle front - MC0333-2(black) Work models

Saddle front - MC0333-3(Beige) AP models

DIN 985 nylock nut LM6M A4 M6 (M6 nylock nut) - MS0054 4pcs 1T0Nm

Saddle base assy 0OSA - MC0332

Pad Clamp 25x25 t=1 - MC0O398 3pcs




»‘@) e Torque tool
\ e Socket 10
\ @




Page 41, Rev 4.2

Pre-assembly, Triple clamp Flex/Range models

Bolt-steering - MC0081

Stem lower moped Osa - MC0287

Steering spacer moped Osa - MC0353 0-ring 25.3x2.4 - MS00238

Bearing 320/28X - MS0180
Metal Seal bearing 320/28X — MS00261 I

\_'./ Apply grease
|

Triple clamp lower assy Osa Lite - MC0327

Plug




Page 42, Rev 4.2

Updated | Updated




Page 43, Rev 4.2

Pre-assembly, Triple clamp Plus models

Loctite 243
Screw MC6S M6x20 - MSO009 4pcs1ONm

Stem Lower - MC0O012

Bolt-steering - MCO081

/T”De clamp assy Osa plus - MC0406

Bearing 320/28X - MS0180
O-ring 21.3x2.4 - MS00260

)

Metal Seal bearing 320/28X — MS00261

Steering spacer Osa - MC00682

Triple clamp assy Osa plus - MC0406




Page 44, Rev 4.2

Will
Be
Updated




Page 45, Rev 4.2

Pre-assembly, Front wheel
OSA FRONT WHEEL

Wheel 100/90-14 Kenda - MCO0732

2 bar/30 PSI =T
Tube 14 inch - MS0193
Rim tape Osa - MS0227 __—
Wheel front 100/90-14(silver) MC0371-1 Plus

Wheel front 100/90-14(Black) MCO371-2 Flex, Range, AP, Work models /

Spacer brake disc - MC0411

H
iTI

Brake disc 220 mm - MC0076 l l
SCREW MFT A4 M6x16 - MSO155 4pcs 8Nm Loctite 243




Page 46, Rev 4.2

Pre-assembly, Rear wheel
OSA REAR WHEEL

Wheel 100/90-14 Kenda - MC0O0732

2 bar/30 PSI S —

Rim tape Osa - MS0227

SCREW MFT A4 M6x16 - MSO155 4pcs
8Nm Loctite 243

Spacer wheel rear R - MC0235

Brake disc 220 mm - MC0076

Spacer brake disc - MC0411
Wheel front 100/90-14(silver) MC0372-1 Plus

Wheel front 100/90-14(Black) MCO372-2 Flex, Range, AP, Work models SN e,

|
Rear sprocket - MC0179 Work models |
Belt Sprocket 87T — MC0368

L Screw MFT M8x20 - MS0018 4pcs

Spacer wheel rear L Osa - MC0352 l L/ 17Nm Loctite 243




Torx 30
Torx 45
Torque tool
Brush

Tire Assembly

Apply tire grease on to the Wheel. It's
important that it's applied on the outside
of the rim and inside.

Attach the first side of the wheel inside
the rim.

Inflate the tube so it’s easier to push in
(remove one of the nuts).

Attach the nut again so the valve does
not disappear inside the rim.

o Push in the second side with the tire
machine (be sure so the tube does not
get squeezed).

Inflate the tube with 5 bars, so that the
tire pops out, after that release the
pressure to 2 bar.




Page 48, Rev 4.2

Pre-assembly, Sidestand Range, Flex, Plus, AP models

Screw MC6S M8x35 DIN912 A4 - MS00426 2pcs 17Nm Loctite 243

Spring pin Makka - MC00939

Reinforcement plate stand - MC01021

Bushing side stand V2 - MC01022

\

Add grease

Spring 7627 Dt=2 De=15 L0=70 (Special) - MS00294

Spring 9833 Dt=1.4 De=10 L0=68.9 (Special) - MS00295
Side stand bracket Osa V2 - MC01044

Side stand Osa - MC00694 /

Magnet 6,35mm x 6,35mm - MS00362

Nut Nylock LM6M A4 M8 - MS0160 2pcs 17Nm



Wrench 8
Wrench 10
Wrench 13
Socket 13
Allen 6

Torque wrench
Adjustable plier



Page 50, Rev 4.2

Pre-assembly, Central stand(Work/AP models)

Tension spring Dt=3.2 De=22 L0o=79.4 - MS0216
Tension spring Dt=1.6 De=11 Lo78.1 - MS0217

Tension spring Dt=2, De=18, LO=70 — MS0182

Reinforced st

nd OSA assy - MC00998




Page 51, Rev 4.2




Page 52, Rev 4.2

Pre-assembly, CBS(EU Plus models)

Swingarm bearing clamp — MC0232(Part of Frame with
swingarm OSA - MC0221-4) Flex, Plus, Work models

Swingarm bearing clamp — MC0232(Part of Frame with
swingarm OSA - MC0221-3) AP models

Washer RB 6.4x12x1.6 - MS0118 6pcs

Screw M6S M6x40 - MS0136 3pcs 1T7Nm

Screw MRT M8x16 - MS0210 2pcs 15Nm Loctite 243

DIN 985 nylock nut LM6M A4 Mé (M6 nylock nut) - MS0054 3pcs

Bracket CBS valve - MC0382

Brake system OSA plus — MS0190(the Cylinder)




e Torx 45

e Socket 10
e Wrench 10
e Torque tool




Page 54, Rev 4.2

Pre-assembly, DCDC Module



Page 55, Rev 4.2

Station 1




Page 56, Rev 4.2

Frame with swingarm Osa (grey) - MC0221-4 Flex, Plus, Work models

Frame with swingarm Osa (Green) - MC0221-3 AP models

Bearing 320/28X - MS0180 2pcs
Just the layers

Nut swing M10 - MC0360 2pcs 30Nm SK6SS M10x50 — MS0173 30Nm, Loctite 2701
Loctite 243

Bearing 6004-2RSHNR - MS0025

Spring bracket sidestand Osa — MC00705 Not needed for Work models
DIN 7985 Screw MRT A4 Méx14 - MS0085 2pcs10Nm Spring Pin = MC00517 2 pcs(Part

Loctite 243 of Frame with swingarm OSA -
MC0221-4)

Bearing 6004-2RSH - MS0172



-

\W
4

AN : $ o Socket 17
N will * Allen s
‘, e Torx 30
\ e Special tool
9

Be
\‘ Updated
\

e Torque tool

3
N\



Use the special tool to press
down the bearing layers.
Be sure the layers are
pushed all the way down.
The bearing MS0025
should be positioned on
the left side of the bike.



Page 59, Rev 4.2

Step 2, Skidplate brackets and horn

Signal horn - MS0110

Washer RB 6.4x12x1.6 - MS0118

SCREW MFT A4 M6x16 - MS0155 8pcs 1TO0Nm
Loctite 243

Guide pin battery Osa - MC0381 2pcs Screw MC6S Mé6x20 - MS0009 10Nm
Loctite 243

Screw MC6S Mé6x16 - MSO008 2pcs 5Nm
Loctite 243

Bracket stand — MC0256(Part of Frame with swingarm
Bracket skidplate — MCO310(Part of Frame with OSA - MC0221-4)

swingarm OSA - M(C0221-4)



Allen 5

Torx 30

Torque tool
Adjustable plier
Wrench 8

Change the side of the
connectors on the signal
horn, so they are pointing
the opposite direction.



Page 61, Rev 4.2

Step 2.1, Skidplate brackets and horn(work/AP models)

Signal horn = MS0110

Washer RB 6.4x12x.16 — MS0118

Guide pin battery Osa — MC0381 2pcs

Screw MC6S Mé6x20 — MSO0009 10Nm Loctite 243

Stand bracket V2 - MC00978 Only Work models

Rubber bumper GP 0922 — MS00398 2pcs Only Work models

Screw MC6S Mé6x16 — MS0008
2pcs 5Nm Loctite 243

Bracket skidplate — MCO310(Part of Frame with
swingarm OSA - M(C0221-4)




Allen 5

Torx 30

Torque tool
Adjustable plier
Wrench 8

Change the side of the
connectors on the signal
horn, so they are pointing
the opposite direction.



Page 63, Rev 4.2

Step 3, Battery guides

Right strap — MC0393 Range, Flex models (except work)

Right strap — MC0393 + Battery strap extender XL — MC01038 All Plus models and Work
models

Left strap — MC0392

Ba ttery guides Battery guide - MC0350 4pcs

Front screws

Rear screws

Screw RTS ST4.2X19 — MS0212 8pcs Handtight







Page 65, Rev 4.2

Step 4, Locks

Pre-assembly OSA Steering Lock

Screw MC6S Mé6x10 A4 - MS0218 2pcs
5Nm Loctite 243

Pre-assembly OSA Battery Lock

Loctite 243

Skidplate Osa - MC0270

[\ Screw MFT M8x20 - MS0018 4pcs 17Nm

Loctite 243




e Torx 30
e Allen 5




Page 67, Rev 4.2

Step 5, Motor

Loctite 243
Screw M6S M8x18 - MS0119 4pcs 17Nm

Washer RBS-8.4x24x2 - MS0120 4pcs

Screw MC6S Mé6x10 A4 — MS0218 5Nm Loctite 243

Pre-assembly OSA Motor




e Socket 13
e Allen 5
e Torx 30

Be sure that the motor
phase cables are positioned
as the picture.




Before the controller will be
installed, push through the
rear brake between the
motor and the frame

Do the same with the CBS
brake for the OSA Plus EU.
Be sure that the Pre-
assembly CBS valve is
beside the motor



Test the torque on the bolt by
using a torque wrench with 8Nm




Page 71, Rev 4.2

Step 6, Controller and controller box

Loctite 243
SCREW MFT A4 M6x16 - MS0155 3pcs 5Nm Controller box Osa Plus — MC0347-1 Flux 1500 Plus models

Controller Box Osa Lite — MC0347-2 Flux 1000 Flex/Range models
Controller SILIXCON SL - ELO012

Nut Nylock LM6M A4 M5 - MS0152 4pcs

h“
e —
\,

No loctite, 5Nm

Screw MFT M5x25 — MS0208 8pcs 5Nm Loctite 243

Bracket controller - MC0302

Washer RB 6.4x12x1.6 - MS0118 3pcs




Torx 25
Torx 30
Wrench 8
Torque tool




Page 73, Rev 4.2

Step 7, Shock and swingarm

Loctite 243
Shock bolt M8x55 - MC00746 2pcs 20Nm

Washer RB-8.4x16x1.6 - MS0123 4pcs

Nut Nylock LM6M A4 M8 - MS0160 2pcs

Shock rear Osa - MC0367

Loctite 243
Screw MC6S M8x45 - MS0176 4pcs 1T7Nm

Belt Osa 143T — MC0385(not for
Work models)

Swingarm OSA — MC0220(part of Frame with
Swingarm 0SA(grey) - MC0221-4) Range, Flex,
Plus, Work models

Swingarm 0SA — MC0220(part of Frame with
Swingarm 0SA(grey) - MC0221-3) AP model

Pre-assembly CBS
OSA Plus EU

Swingarm bearing clamp(part of Frame with
Swingarm OSA(grey) -MC0221-4) Range, Flex,
Plus, Work models

Swingarm bearing clamp(part of Frame with
Swingarm 0SA(grey) -MC0221-3) AP models




Page 74, Rev 4.2




Page 75, Rev 4.2

Step 8, Triple clamp(Flex/Range models)

\ e -
4 K \\\
f.“,l:*,' ) "-':7— —
B . — 15
Loctite 243 '
DIN 912 Screw MC6S A4 Méx20 - MSO009 10Nm

Bearing 320/28X - MS0180

Metal seal bearing 320/28X — MS00261

Apply grease

Apply grease

Pre-assembly triple clamp the\




e Allen 5
e Allen 8
e Torque tool

Fasten the Steering stop
bolt first.

This part will be a bit later
in the assembly process..
but before you tighten the
steering bolt you need to
be sure that the handlebar
is straight.




Page 77, Rev 4.2

Step 8, Triple clamp(Plus models)

Metal seal bearing 320/28X — MS00261

Apply grease
Bearing 320/28X - MS0180

Apply grease

Pre-assembly OSA triple clamp plus




e Allen 8




Page 79, Rev 4.2

Step 9, Fork and handlebar(Flex/Range models)

Pre-assembly OSA Display

Loctite 243 ’ Front brake system Osa Lite - MS0191
Screw MC6S Mé6x16 - MSO008 4pcs10Nm

Rear brake system Osa Lite - MS0192

Pre-assembly OSA Handlebar

Loctite 243
Screw MC6S Mé6x20 - MSO009 8pcs10Nm

15Nm Loctite 423

Loctite 243
Screw MC6S M6x20 - MSO009 8pcs TONmM

Front Fork 490 - MCO355

Holder Hose Right Osa - MC00574

Front Fork 490 - MCO355

Screw MC6S M6x10 A4 — MS0218 2pcs 5Nm Loctite 243

Holder Hose Left Osa - MCO0575

Loctite 243
Screw MRT M8x30 - MS0078 2pcs17Nm

Front brake system Osa Lite - MS0191




Allen 5
Allen 8
Torx 20
Torque tool

When the handlebar is
straight, fasten the steering
bolt with 15Nm.

Fasten the two M6 screws
with TONm.

Release the pressure from
the steering bolt and fasten
it again with 8Nm.




Insert the brake hoses before
you fasten the holder hoses.




Page 82, Rev 4.2

Step 9, Fork and handlebar(Plus models)

Pre-assembly OSA D |splay

x =\
Cpan

Front brake system Osa Lite - MS0191US
Brake system Osa Plus - MS0190 EU

Loctite 243
Screw MC6S Mé6x16 - MSO008 4pcs TONm

Rear brake system Osa Lite - MS0192US
Brake system Osa Plus - MS0190 EU

Pre-assembly OSA Handlebar

15Nm Loctite 243

Loctite 243
Screw MC6S Mé6x20 - MS0009 7pcs TONm

Holder Hose Right Osa - MCO0574

Loctite 243
Screw MC6S M6x10 A4 - MS0218 2pcs 5Nm

Holder Hose Left Osa - MC0O0575

Front fork 660 - MC0354

Loctite 243
Screw MRT M8x30 - MS0078 17Nm

Front fork 660 - MC0O354

Front brake system Osa Lite - MSO0191US
Brake system Osa Plus - MS0190 EU




Allen 5
Allen 8
Torx 20
Torque tool

Fasten the under clamp
screws first with TONm.
Fasten the steering bolt
with 15Nm.

Fasten the upper clamp
screws with TONm.
Release the pressure from
the steering bolt ant fasten
it again with 8Nm.




Insert the brake hoses inside the
holders before you fasten the
Screws.




Page 85, Rev 4.2

Station 2




Page 86, Rev 4.2

Step 1, Fenders

Front brake hose goes inside the clamp

Pre-assembly Front turnsignal US
Pre-assembly Front turnsignal

Loctite 243
DIN 965 Screw MFT A4 M6x16 - MSO0155 2pcs1O0Nm

Fender front Osa (grey) — MC0324-2 Range, Flex, Plus, Work

Fender front Osa (beige) — MC0324-3 AP models

DIN 985 nylock nut LM6M A4 M4 - MS0067 2pcs 2 Nm

KSS Cable Clamp UC-1 - MS0145 2pcs

DIN 965 Screw MFT A4 M4x10 - MSO065 2pcs

Loctite 243
Screw front fender Osa - MCO383 6pcs 4Nm

Pre-assembly Rear Fender complete US
Pre-assembly Rear Fender complete

Loctite 243 Rear brake

DIN 7985 Screw MRT A4 M8x25 - MS0079 2pcs 17ZNm




Torx 20
Torx 30
Torx 45
Socket 7
Torque tool

Fasten clamps before
attaching the fender.




Page 88, Rev 4.2

Step 2, Front wheel

Apply grease

Axle front Osa - MC0278

DIN 912 Screw MC6S A4 M6x16 - MSO008 2pcs10Nm

Pre-assembly OSA Front Wheel Flex/Range, Work, AP models

SPACER WHEEL FRONT OSA - MC0O356 2PCS

Pre-assembly OSA Front Wheel Plus

Spacer wheel front — MC0281

Loctite 243
Bolt-rear-axle - MCO026 70Nm




e Allen 5

\\\% \\\% \\\% NG
/ / / \) e Torque tool



Page 90, Rev 4.2

Step 3, Rear wheel

Axle rear Osa — MC0279

Apply grease

Spacer wheel rear R - MC0235

Loctite 243
Bolt-rear-axle - MCO026 7O0Nm

SPACER REAR AXLE - MC0022 2pcs

NUT M6MF M6 - MS0138 2PCS

DIN 931/933 Screw M6S A4 M6x40 - MS0136 2pcs

Spacer wheel rear L OSA - MC0352

Pre-assembly OSA Rear Wheel Flex/range, Work, AP models

Pre-assembly OSA Rear Wheel Plus




Allen 5
Allen 8
Torx 20
Torque tool

Attach the belt over the
rear sprocket, be sure that
the belt is on the left side
of the sprocket.

Adjust the rear spacer
screws so the distance is
the same on the left and
right side.

Check the tension so it’s
between 25-40 HZ.



Page 92, Rev 4.2

Step 4, Harness

DCDC mounting foam - MC00553 2pcs

DC-DC-module-Kalk -EL0020

Main cable harness Osa - ELO027

Reflector-side-amber-Kalk - MS0100 2pcs

Battery Cable Osa - ELOO30




Page 93, Rev 4.2

DIN 985 nylock nut LM6M A4 M4 - MSO067 2pcs

Tape VHB GPH110 30x80 7903112 - MCO0797

Screw MRT M4x12 - MS00224 2pcs 2Nm Connectivity module - ELO0041




Page 94, Rev 4.2

Cable gland 4x@8 Osa - MC0337

Battery Cable Osa - ELOO30

Cable gland 2x24 - MC00571 Cable gland 2x24 - MC00570

Main cable harness Osa - ELO027




e Allen 5
e Torque tool

Connect the controller

Connect the multi cable. Be
sure that you hear a click
sound when the connector
is pushed in.

Connect the signal cable
from the motor.

Push in the cables inside
the cable gland.




Cable W - C
CableV -B
CableU - A

Fasten the screws with TONm




Fasten the + and - cable.
Be sure that the fuse cable
is connected on the + pole
Connect the BMS
connector
Connect the Comodule
Be sure that the comodule
cable is behind the main
harness cable

o Controller installed




Connect the rear light connector to the
rear light.

Rear Turn signal

Connect the green cable to the red
cable(that have a tape). That's the right
side turn signal.



Connect the Blue cable to the red
cable(that DON'T have a tape). That's the
Left side turn signal.

The black cables does not matter which
one of the brown cables you match.

When everything is connected be sure that
rubber seals protect the connectors and
that no metal is visible!



Connect the brake light switch cables to
the brake. It does not matter witch way
you connect them.

Place the Killswitch, throttle and brake
switch cables under the display cable.






The four pin JST connection should not be
used, that’s for updating the display
separately.

Connect the handlebar switch.




Front turn signal

Connect the green cable to the red cable (that
have a tape). That is the right-side turn signal.
Connect the Blue cable to the red cable (that
DON’'T have a tape). That is the Left side turn
signal. The black cables do not matter which one
of the brown cables you match.

Attach the double sided tape and
foam as the pictures shows.

Connect the DCDC module. ¢ Be sure
that you hear a click sound when
you connect, that means the
connectors are all the way in!



Page 104, Rev 4.2

Step 5, Clamps

DIN 7985 Screw MRT A4 M5x16 — MS00220
Loctite 243

KSS Cable Clamp UC-2BK - MS0146 2pcs

Insert rear brake hose




Page 105, Rev 4.2

KSS Cable Clamp UC-2BK - MS0146

Loctite 243
DIN 7985 Screw MRT A4 M5x10 - MSO010 5Nm

Ziptie 4x200 — MS0075







Page 107, Rev 4.2

Station 3




Page 108, Rev 4.2

Step 1, Lids

Lid top beam front — MC0308(part of Frame with Swingarm
OSA(grey) - MC0221-4) Range, Flex, Plus, Work models

Lid top beam front — MC0308(part of Frame with Swingarm
OSA(green) - MC0221-3) AP models

7 Lid top beam rear — MC0O307(part of Frame with Swingarm
OSA(grey) - MC0221-4) Range, Flex, Plus, Work models

Lid top beam rear — MC0O307(part of Frame with Swingarm
OSA(green) - MC0221-3) AP models

Loctite 243
Screw MFT M4x10 - MS0065 8pcs 2Nm

Loctite 243
Screw MFT M5x25 - MS0208 4pcs SNm Lid controller box Osa - MC0348







Page 110, Rev 4.2

Step 2, Headlight and

Pre-assembly OSA Headlight

Pre-assembly OSA Seat

Front beam Osa — MC0284(part
of Frame with Swingarm
OSA(grey) - M(C0221-4)
Range, Flex, Plus, Work
models

Small amount of Loctite 243
Screw Front Beam Méx14 - MC0O408 4pcs 5Nm

Front beam OSA — MC0284(part
of the frame with swingarm
OSA(green) - MC0221-3 AP
models

Loctite 243
DIN 912 Screw MCé6S A4 M6é6x6 - MSO0163 5N

e




e Allen 5
e Torx 20
e Torque tool

Attach a ziptie around the
cables before you push in
the front beam.

Be sure that no tape is
visible from the main cable.




Page 112, Rev 4.2

Step 3, Sidestand

Screw MRT M8x35 A4 DIN 7985 — MS00291 17Nm

Screw MRT M8x20 A4 DIN 7985 - MS00292 17Nm







Page 114, Rev 4.2

Step 3.1, Central-stand(AP/work models)

M10 axle stand osa - MC00979

Washer RR 10.5x20x? 0 - MS0141
Split Pin SP A4 2x25 - MS0162

Pre-assembly Centralstand Castle nut DIN 935 A4 M10 - MS00397 30Nm







Page 116, Rev 4.2

Step 4, footrests

Footplate assy — MC00576 2psc

Footplate assy — MC00576 2psc

Loctite 243
DIN 965 Screw MFT A4 M8x20 - MS0018 8pcs 17Nm







Page 118, Rev 4.2

Step 5, Motor cover and Battery

Motor Cover Assy(grey) — MCO0572-2 Range, Flex, Work, Plus
Motor Cover Assy(green) — MC00572-3 AP models

Battery 50 Ah(2.5KW) — ELO033 Range, Flex models(except Work)

Battery XL Osa - ELO0070 All Plus models and all Work models




Page 119, Rev 4.2

Step 5, Chain(Work models)

Chain 122 links OSA work - MCO1090 Work models




!
, (I

inch/mm _OFF/ON

(LIt A
-

ZERO __

Be sur that the distance
between the nut and
screw headis 12 +/- Tmm
The chain clip gap should
always be pointing
backwards



Page 121, Rev 4.2

Step 5.1, Work stickers

Reflective sticker orange(work) — PP00051

140mm

Right side

Reflective sticker orange — PP00052

140mm

Should be aligned in the
middle of the guard

12mm

Should be aligned with the
end of the chamfer

Reflective sticker orange — PP00052



Page 122, Rev 4

Stickers



To be placed on right and left side. Observe, picture is not accurate, scale is not correct. All dimensions in mm are correct and accurate.

Warning label motor & controller Osa - PP0018




To be placed on right and left side. Observe, picture is not accurate, scale is not correct. All dimensions in mm are correct and accurate.

Warning label motor & controller Osa — PP0018

centered



To be placed on right and left side. Observe, picture is not accurate, scale is not correct. All dimensions in mm are correct and accurate.

10mm

l‘F q

Warning label swingarm Osa — PP00028

Statutory wheel label OSA — PPO0031




To be placed on right and left side. Observe, picture is not accurate, scale is not correct. All dimensions in mm are correct and accurate.

Warning label frame side Osa — PP00030

Warning label frame top Osa - PP00029




left side

X.X

11mm

4.5 mm



These stickers will be implemented during Q2

Motor power label

Size is 1:1

Crome finish.

1.8 &=
2.0 &=

3.6
4.0

makka : range

makka :work range

makka : flex

makka :work flex

osa: work range

osa flex

osa:work flex

Osa +

sa :work +

kalk :work

PPO0045
5.0
6.0

/7.0

9.0
10.0
11.0



To be placed on right and left side. Observe, picture is not accurate, scale is not correct. All dimensions in mm are correct and accurate.

7mm

centered



Page 130, Rev 4.2

Swingarm Statutory label



Page 131, Rev 4.2

Statutory Label, Lite

Cake 0 Emission AB
Lie8
€9°168/2013°11629°00

CAKE 0 EMISSION AB
HAMMARBY FABRIKSV. 43

YW 2X0000000000000¢ 120 30 Stockholm
--dBIA) - --mif' Sweden

4,0 kW 45 kmvh max 230 KG u EU LABEL

FD. BY: CAKE O EMISSION AB DA
KG (507 LB)
CAWR ;:\-YJ 1 20 (26

K( 3
GAWR REAR: 140 KG (309 LB!
HIS VEHICLE CONFORMS TO Al B
FEDERA OTOR VEHIC AF DARD
FFFECT O DATE O

P ——US LABEL




Page 132, Rev 4.2

Statutory Label, Plus

Cake 0 Emission AB

L3e-A1 CAKE 0 EMISSION AB
€9"168/2013°11628°00 HAMMARBY FABRIKSV. 43

YW2000000000000:X 120 30 Stockholm

L U ——EU LABEL

cake

GAWR FRONT: 120KG (26

"N
HIS VEHICLE CONFORMS TO A AR
FEDERA OTOR VEHIC AF 'ANDAR
- | )

EFFECT O ATE O
ANUFA RE SHO ABO
DOCOOOOO00000

8 wall® DITORCYC




Page 133, Rev 4.2

Assembly done



